RADIO CONTROLLED ELECTRIC POWERED SPECIAL RACING BUGGY

GWD OFF-ROAD RACER

TURDO OPTIMA MID

@ FOUR-WHEEL DRIVE BY LIGHTWEIGHT, EFFICIENT TOOTHED BELT.

@ EXTRA-LONG SUSPENSION TRAVEL FOR TOP HANDLING.
®FOUR-WHEEL INDEPENDENT SUSPENSION BY WISHBONE/PARALLEL ARM.
®MID-SHIP MOTOR FOR OPTIMUM WEIGHT DISTRIBUTION AND QUICK REACTION.
@®STRONG, LIGHT ALLOY ALUMINUM CHASSIS PLATE.
@ADJUSTABLE OIL-FILLED SHOCK ABSORBERS. ANTI-SWAY BARS FRONT AND REAR.
®POWERFUL LeMANS 240ST MOTOR INCLUDED.

@ RELIABLE ROTARY SPEED CONTROLLER INCLUDED.
® MANY “OPTION HOUSE"” CUSTOM PARTS INCLUDED.

@®STRONG GLASS-REINFORCED NYLON SUSPENSION PARTS.

@ LOW-PROFILE HIGH-GRIP SPIKE TIRES AND METALLIZED WHEELS.
@®EASY ASSEMBLY AND ADJUSTMENT.

1510 SGALE

BATTERY:7.2V-1200mAh
RADIO:2ch
[NOT INCLUDED]

THE FINEST RADIO CONTROL MODELS

B <71 No3136H 3




You can assemble the kit more easily
if you have grasped the general idea
of steps and structure beforehand
by reading it through to the end,

* Check the parts in the kit,

Check to see if all the parts are
correctly bagged as they are listed
in the "List of Bagged Parts”. Your
thorough understanding of the
assembly prior to starting
will enable you to build
the kit without
difficulty,

Instruction

KyOSHY

parts

¥
= —i—s')

Any claims for replacements or refunds for the model in the
process of assembly will not, accepted without shortage or
inferiority of the parts,

% Learn on the marks described in the instruction,

Places to put some
oY CEMENT TR NSTTN

(It will prevent the screws and nuts
get loosen by vibration while running.)

G(FE +» Should applied,

(It will reduce friction to assure
smooth movements,)

LA R 2 k0 EERE S BN RERERRERZSESZESLERLRELESRZE..|

THINGS NEED BESIDES THE KIT
[2 Channel Radio System]

attention is required,

I L P P T R T R R T R R RN R R R R R R R

This model is designed for
being controlled by a BEC
type radio only, Get a radio
i.v}th a mark as shown at
eft,

e ®

Two types of radio control set are on the
market, the stick type and the steering wheel
type. Choose which ever you like,

[Motor]

List of
bagged

Steps where your particular

- Il T I T T T T T s T T T e ETEEEEESE S

rgepepepeaegeaer T T T L TR R R R R R R B R R R R R R R R R R R R

aEsEeEErEEEeEeEE TR eREeEEsdEEESEssEaERaES

[NiCd Battery]

"Turbo Optima Mid SE” : :
pack, 7.2V Spring Battery and 7.2V Racing Battery are ideal for the purpose,

The Turbo Optima Mid SE not
come with a motor,
series type motor is recommended
for top performance,

[Charger for NiCd Battery]

The Kyosho's NiCd battery is of high performance, + +
If it is charged correctly, it will operate for a considerable period of time,

BEFORE ASSEMBLY % Be well aware of the different types of screws.

1.The difference between the TP screw (short form of self—
tapping screw) and the ordinarly screwe 1s,.,

® Ordinary Screw (w

Some of them ;
pointed tips. Finer Thread

*TP Screwcm

]
Coarser Thread

2 The kinds of screws which will be used in this instruction,

® Round Head *Set Screw @f\

Screw There are two
kinds of

_ _| thread, finer
® Bind Screw ,ﬂm and coarser
ones,
® Flat Head Hlm—
Screw

% Pick up the correct parts and screw, !
Compare the shape and size of small
parts, such as screws, nuts, and washers
with the attached sheet of "List of
Small Parts”,

S 'Hﬂ'ﬂlﬂm =

in place of screw
head,

N

Check up small

* Be sure about the location and direction

‘-._.__‘___'__'______.-'"
of parts to install, -

—

Double—check the location and orientation O\
of parts with the illustration before V.
installation, When necessary, assemble the
parts themselves tentatively before
proceeding to the next step,

* Do not tighten the TP screw too strong.. |- .-

A hexagonal hollow

o N
R e LAY
] .;J'.J: iy ::il-'l:l'.'.u'-
(oo (gj ]
. )= <

'\\

parts. with the list,

to stop tightening it when the thread part

Do not use excessive force when tighten—

on the screw goes into the plastic part
and you feel some resistance from the

tightening,

Over tighten may strip
the thread in the plastic,

i,

ing the TP screws, or you may strip the

thread in the plastic. It is recommended

Y T F T EREEREENNEETERERERERLRE RN EREER B EREREEREJRLE R B B _E B BB _E L L B

is designed to use a rachargeable 7.2V NiCd battery

| [TV SPANTS CR

No,2310
7.2V Sprint Battery

A

No.2218
7.2V Racing Battery

No, W1011 SPA 240WS
Le Mans
1926 Sports H-—240S
1924 Le Mans 240SB

A Le Mans

Use one of the Chargers listed below which suits your need

-

B R T E T R R R R R R R B R e |

) I e——)

Sharp Hobby Knife

Lo\

Model Name Time Rate % Features
No.2326 7.2V Power Quick | 15 (Min) 709% For biginners
Charger (DC12V) Built—in timer
No.1845 Delta Peak 20 (Min) 100% Trickle Charging
Charger (12V) auto—cut off
at peak charge,
[Eattr:r]'
System No,1849 | Multi Charger I |20 (Min) 100% Chargable from Household
. Outlet,
#;- %‘ffnfnﬂffgf 8 pcs Built—in electric timer
ST Ry CW’CEmEntarEmc]udEdWJthlhEkltMmr{jn[_,]ne
Philips Screw Driver eedle Nose Plier Awl Tape
= t :;) Rubb
Box Driver (for M3 & M4 Nut) C:ﬂ“jE?'lté

CERTTTY

No. 3136H




"TURBO OPTIMA MID SE" PARTS LIST (1)

e

BAG NO., PARTS NAME QTY STEP
; | Main Gear 1
]f 2 [Center Gear 1 Gl
S 3 |Toothed Belt 1
E 4  |Main Gear Pinion !
R 5 |Drive Washer 4
A 6 Front Ball Diff, 1
" Rear Ball Diff, ] (1
g8 |Front Adjustable Shock 2 [19)
9 |Rear Adjustable Shock 2 |B
10 |Pinion Gear (20T) 1
1 4¢ x 8 Ball Bearing 2 (1)
E 12 |5¢ x 8 Ball Bearing 2
zI?, 13 |5¢ x 10 Ball Bearing 10
T 14 Knuckle Arm (R) 1 10
E 15  |Knuckle Arm (L) 1
B 16 Universal Swing Shaft 2 10}
17 |Rear Wheel Shaft 2
18 Le Mans 240ST Motor 1 1]
19 |Rotary Speed Control ]
20 |Front Gearbox (R) 1 B
N IFront Gearbox (L) 1
290  |Rear Gearbox (R) 3 1
23 |Rear Gearbox (L) 1 (1
24 Shock Oil 1
25 Shock Collar (Thickness 3mm & 5mm ““ﬂ‘ 0
26 Spring Spacer (Thickness 3mm & 6mm) E“R P.21
TSE-2 e
27 Silicon Grease 1
og |Screw Locking Compound 1
29 |Sponge Tape 2 E
30 Rubber Cover 1
31 |One Touch Tape 2
32 [Strap (S) 2
33 |Condensor 1
TSE-3| 34 |Wheel 4
15 Saver Shaft 2
36 |Main Gear Shaft 1 (1]
37 |Gear Protector Plate (B) 1 3]
38 |Gear Protector Collar 1
39 |Center Gear Shaft 1
40 |Gear Protector Washer 2
TSE-4 41 King Pin 4
42 58 ¢ Ball (Black Color) 4 15
43 [2¢ x 11 Pin 2 1
44 Heat Sink Collar 1
45 Ball Nut 3 16
46 Upper Deck Post 2
47 |Swing Shaft 2 B
48 |Rear Plate (R) 1
49 Rear Plate (L) 1
50 |Front Shock Stay 1 5|
51 Rear Shock Stay 1 6]
TSE-5 52 Rear upper Plate 1
53 |Rear Sus, Plate 1 14
54  |Front Sus. Plate ]
55 Gear Protector Plate (A) 1
56 Motor Plate 1

BAG NO. PARTS NAME QTY | STEP
57 Heat Sink (A) 1
TSE-5 Heat Sink  (B) -
58 1
59 |Pully (Yellow) 1 [j !llustrated
60 Pully Flange (Yellow) 1 ED P
61 [5¢ Collar (L) (Yellow) 1 |8 -
62 5 ¢ Collar (S) (Yellow) 2 g -
63 |Battery Holder 2 g -
64 Servo Spacer 2 30| E
65 Front Stabilizer End 2 11] »
66 Servo Stay Spacer 2 4] ’
67 Switch Holder 1 +
68 Rear Sus, Pivot 1 “
69 |Upper Deck Mount 1 *
70 |Wing Stay (A) (R) 1 *
71 Wing Stay (A) (L) 1 +
72 | Wing Stay (B) 2 *
TSE-6 : : :
73 | Wing Stay Joint 2 #
74 Wing Washer 4 ¢
75 Bumper 1
76 Front Hub (R) 1 0]
/7 |Front Hub (L) 1 10}
78 Rear Hub (R) 1
79 Rear Hub (L) 1 13]
g0 [Servo Saver (A) 1 {[§ llustrated
81 |Servo Saver (B) 1 ¢
g2 |Servo Saver (C) 1 '
83 [Servo Saver (D) 1 m -
84 Servo Saver Collar 2 1] ’
85 |Servo Stay 4 g -
86 |Antenna Post 1 74 I
87 |Sus, Shaft (A) (Silver) 2 11
g8 |Sus. Shaft (B) (Black) > | [E
89 |M3 Pillow Ball (Silver) 4 11]13]
90 M2,6 Pillow Ball (Black) 4
91 5.8 ¢ Ball (Silver) 4 B
92 Ball End (L) 12 | HE
93 4 D@E@
94 Suspension Shaft (C) 2 11}
95 Suspension Shaft (D) 2 14}
96 Steering Rod 1
97  |Speed Control Rod 1
98 |Tie Rod 2 |IB
99 Upper Rod 4 1715
100 4.8 ¢ Ball 1
100 |4.8 ¢ Ball 2 (1]
101 Main Chassis 1
102 |Upper Deck ] 7
103 [Belt Cover (A) 1
TSE-8 104 |Belt Cover (B) 1
105 |Belt Cover (C) 1 h
106 |Gear Cover 1
107 |Doubel Sided Tape 1
108 | Motor Cleaner 1 (1]
109 |[Motor Cover 1 1]
110 |Motor Cord (Red, White) 1set | €l
111 |Front Suspension Arm 2 m

No. 3138H




"TURBO OPTIMA MID SE”

PARTS LIST (2)

DRAWING OF PLASTIC PARTS PLACEMENT

* Yellow
Parts

FZ===1 Shaded parts are not
used with this car,

.,,.
by}

e

LR RS "0.\. "" Lk
e
by
o
A .
=
= . -h‘

RN

L LR

AR LA AR LA AR R AR RN R, A

e e Bl ek

o g o R e T T e

r
e
I
r
¥
¥
]
¥
Fa
¥
L]
'l
¥
F
¥
#
i
s
#
#
F
Fl
F
P
"
ol

%

AR RN
e A R A R A L R o o T T e e e

S
N,

" o

-.""h .
L5

.\ .
"

R .

BRAERRALRRYN

R R
e
L

:

F

%
.

L{h‘h".‘.h
)

)
e

oy

__:."h M'\. PRy

et ; SARARAARARRARAAAA A AR RN A

D R AN
AR R LR REA AR AR A R AR T AL TR E LR LR RN el

5 "',:ﬁ
o
v .._"."'\ ek

* Change @ shock collars when
pressure shocks in option house

are used,
© @

G

Bag TSE-2

BAG NO. PARTS NAME Q'TY| STEP
112 Rear Suspension Arm 2 13]
113 | Stabilizer Link 2 llustrated
114 | Stabilizer Stopper 2
115 Front Stabilizer 1
Rear Stabilizer 4
TSE-8 ::S Stabilizer End Ball ; ;
118 Stabilizer Pillow Ball 2
119 Sponge Cap 2 ]
120 Antenna Pipe 1
121 NiCd Strap 2
122 Body 1
123 Wing 1
Others ™24 | Tire 4
125 Decal 1
Instruction Manual 1
126 5 ¢ Shim 8 3|
w127 M2 Shaft 2 I
%128 | E Ring (E25) 13 | MED
%129 | E Ring (E3) (Black) 3 1]
%130 |E Ring (E4) 5
131 | Wing Pin 2 |
132 | Body Pin 2 40}
133 | Hex Key (1.5mm) 1
134 | Hex Key (2mm) 1
135 | Wave Washer 3 3]
Bind Screw M2.6X 4 4
* M2.6X 6 7 4
* M2.6X12 =
* M3 X6 3
+ M3 X10 4
* M3X18 £
+ M 3 X30 2
¢ M3 X35 1
TSE-1 ’ M 3 X45 2
Screw, ’ M4 X12 2
Nuts & Round Head Screw £ 3% 4 2
iy , M3 %10 2
Flat Head Screw M3 X6 4
4 M3 X12 2
TP Bind Screw M2.6X 6 3
* M2.6X12 4
4 M3 X6 i
¢ M3 X10 3
TP Round ead ™ Moxg :
¢ M3 X18 A
gj‘reﬂat Head M3IX6 5
’ M3 X10 1
* M3 X15 3
Wl M2.6(3 types)| 16
¢’ M3 6
Nylon Nut M3 5
’ M4 4
Vasher 2.69 (DBlack) 8
* 3¢ 4
. 4¢ 2
Set Screw M3IX3 3
No. 31368H

_4_

(Thickness 3mm) (5mm)

* QU

(Thickness 3mm) (6mm)

ASAS:

R

©

@

* Spare Parts for

Adjustable Shock

O
GDvl
aive x 4

(o) O Ring x 4




: @ Rear Gearbox

ASSEMBLY OF REAR GEARBOX  gfen | @ Center Gear Shaft Step 2~ () (TSE-2)
Center Gear (TSE—4)
Keep the header by (Blister A)
putting it in the bag or Washer
taping it down, Fix an E ring :
using a pair of 4 ¢ Washe :
O -41'(‘31":__"{; @ 4 ¢ x8 Bearing (Blister B)

=/ (1D 5¢ x8 Bearing (Blister B)

5 ¢ Collar (S)
(Yellow) (TSE—6) :

&

W
L]
L
®
L]

M3x18 TP Round
Head Screws...2

(Jrrmatets
4 ¢ Washers,..2

o |
Rear Gearbox (L)

Instant

@ Pully Glue
(Yellow)
(TSE—6)

@Main Gear Pinion (Blister A)
Main Gear Shaft (TSE—4)

Step 3 [Adjustment of Ball Diff,] The adjustment will be done

The drawing shows the rear . :
: : : by tightening the cap screw.
differential, you adjust the front Reiicat the Habtoniae & i Be sure that the differential
differential in the same way P g g \ : :
) the directions described in functions 15‘ acquUired, s’

ando have been acquired, When holding ’ (This is the

h iff ial
The dilf, body should not turn Lg%]ydlaxféeﬁlran E??&I:Et?fia]the
idly. the one side of effect.) The more

Check to see if the
differential body
{ will turn idly or
not by holding both
ends of the diff,
shaft with screw—

the shaft, you | vou tighten the
should see the cap screw, the
shaft at the less the effect
other side becomes,
rotate in- the
other direction,

driver, If it does, = Hold the
adjust it as shown "~ shaft with
at right, ! an Hex Key

or a screw
—driver,

*¥[f you should tighten the
cap screw excessively or
leave the diffrential run
idly, the balls or the plate
inside would be broken,

6 54 Collar (S)

Fﬂ'ﬁr{ellow@ [I ) When the adjustment is done,,
Keep the differential body 2~ L he screw_ Sponge Cap
@E Ring (E4) aloof in the air, = mde (TSE—-8)

@ _Push. it, in

iiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiii Il I I T T O T T S G I T T T T T T e e e e e Y R T ERE EEREE E R L

Step 4 @ Rear Gearbox (L)

Never apply grease
on these portions,

Install the parts into th

gearbox in order from (@ to)~=
and engage the toothed belt

and bolt the gearbox (L)

In position,

@ @E Ring (E4)

(TSE-1)

@ Rear Gearbox
(R)

(7) Rear Ball
Diff,
[Blister A]

(Blister A) M3x18 TP Round Head

it No.3136H



INSTALLATION OF REAR PLATE
A0

rrﬂfr""fﬁrrm m. - d . Rear Plate {L) (TSE 5]
M3x4b -

M3x35 Bind Screw...l Bind Screw
S~
||mmm:mﬂ e (>
ffffl’.‘.fr'rr
M3x45 Bind Screws...2 Ié*!ﬂfﬁsﬂ = 2z
I in rew 3
AP
/ | Sven
~ Rear Plate
= (‘ (R) (TSE-5)
n .'-.1_
~1n

INSTASLLATION OF SPUR GEAR

When having assembled it as shown in the drawing
at right, and if you find too much end play in the
shaft, remove the E—ring on this side once and
put another one or two,

True up the exactly

_(_(..’-"“"'fﬂ and fit thr-:@:asembied

parts onto closely,
Either direction then combine the whole
o will do, components,

@a r Protector

i - S = lzlast% (]%)
/ e Main Gear (Blister A)
M3 Nylon Nut,.1 ‘ ’ . @ @ @ ain uear i1ster
- 45 -._...~.,1. 0 o @ _ Y
@‘ @ H @-‘ Iih -. \
Pt 5¢ Collar (L
5 ¢ Collar (L) ':‘-’ @ {ﬁ?{:llﬂ?ﬂ?r (EI E‘EE-

e 5
{‘h’ellﬂw) | QH{[ % - g
"‘_!; Q m
Be careful about the ~

orientation larger
54;6 Shims... hole should face

inside. @Wave Washe f"-""
&EE;‘I Fm(t,?f:sté’r " (TSE-1)
asher -

If there is too much (Speed contact cement @%%%‘Eprﬁe-:tnr Collar
slackness, put a shim tglgllgl{;r;d e Shem @Nylnn Nut
INSTALLATION OF UPPER ROD PLATE

Hex key s‘ ]

(1.5mm) ep ;

(TSE—1) Réiir Upber M2.6x6 Bind Screw

PTate

M3x3 Set crew E Rear Stabilizer 4] )

(TSE—8)
7 Btabilizer End = O :
Ball (TSE-8) T )

M2,6x6 Bind Screws,..2

@W % — gﬁguﬁ !

3x10 TP Bind Screws.,.2

> @\“"ﬂ
Mz.6 Nut y
.Stablllzer Stopper

(TSE-8)
M2.6 Nuts...2
(O)
3x3 Sel Screws..2 M3x10

TP Bind Screw
Wil




ASSEMBLY OF FRONT GEARBOX

M3x6 TP Bind Screws..2 M3x18 TP Round Screws...2

(frw (Jromwettmyee M3 Nuts

M3x10 TP Bind Screws, 4 M3x18 Bind Screws...2 ..

{I e At

M3x18 o
TP Round Screw Slep 1 f*f

@ Front Gearbox

Front Ball Diff,

Step 2
M3x18
Bind Screw

Put the screw
through the
upper hole,

M3x6

: @ Front Shock Stay
NI KTSE<D)

ﬂlm“l'
L J

Front Suspension
Plate (TSE-—5)

@15 Front Stabilizer (TSE—8)

(Blister A)
‘ 6) Front Gearbox (L) (TSE—2)
M3x10
@INSTALLATION OF GEARBOX Ot M0 e
M3 Nut
3x18 Bind Screw
M3x10
TP Bind Screws...2
(e

M3x10 TP Flat Head
Screw,..n

M3x15 TP Flat Head
Screw...1

P

M3x18 Bind Screws...2

ML SIS

M3 Nuts,..2

]

= M3x10
TP Flat Head Screw

M3x15
TP Flat Head Screw

No.3136H



INSTALLATION OF BELT COVER (A) After ::ulling out th§5 part, clean the sn.!rface, particularly

make it free from oily stain, where@ is to be
cemented,

Belt C A
JED Rl Cover: (A)

Cut off the end along

S[ep | the cut line,
One Touch Tape
@ (TSE—

Step 2

Cut off all pieces .
?#émﬂfheie Bat Clean: the surface, particularly
make’ i@ree from oily stain,

where is to be cemented.

Remove the backing paper from
Step 3 and put it on the surface indica@
with diagonal lines,

B INSTALLATION OF CHASSIS (UPPER) @SI}Gnge Tape (TSE-2)
Rear Suspension Take off the
(TSE —6) —backing

Pivot

Screw locking compound
prevents dusts from entering i Upper Deck Mount
through the belt cover and (TSE-6)
the chassis,
Upper Deck Post
(TSE—4)
L=

(TSE—4)

M3x6 Flat Head
Screws,,.d

Refer to the

drawing at /K
right for _ T
installing -
points, T
s =5 A Eﬂ

M3x10 TP Flat
Head Screws...4

@;’13 a]]]ing Position of
se the holes toward

the rear

Fix them to the
holes as shown
in the drawing.

3x10 TP Flat" Head Screw
M3x6 Flat Head Screw

EINSTALLATION OF BATTERY HOLDER

M3x10
TP Flat Head Screw
MSREI TP Flat .B tt Hol
Head Screws,..4 attery Holder
(TSE-—6) ﬂ,‘ o
M3x10 TP Flat Refer to the
Head Screws...2

Mdrawing at \— ﬂ, o
Dm!m right for _‘_. S
M3x10 TP Bind

=i
mstalll_:__'l‘g
oints,
Screw

///’Tj"n./}i’é M3x10 TP Bind Screw

Battery Holder (TSE-6)

M3x6 TP Flat Head Screws (4pcs.) é: =

tﬂl

No.3136H —8—



m]ASSEMBLY OF KNUCKLE ARMUniversal

Swing Shaft
(Blister B)

Step 2

M2,6 Nuts...2 Stepl [RIGHT]

@ 5¢ x10 Bearings | Mark Ball (Black)
L1 (TSE-T7)
. M2.6 Nut—3 ) 2% : :
(90) M2.6 Pillow Balls ,@ Knuckle Arm (L) JES v &
(Black)...2 (Blister B) “ﬁ\\%,.‘-‘—ﬂf

() King Pin (TSE-4)

@ @ 5 ¢ x10 Bearing (Blister B)

M2.6 Pillow

(LE1S 6

* Be careful about the marking and the orientation of the parts,

S(ep 3 [LEFT]

Knuckle Arm (R)
(Blister B)

Mark

@ Front Hub

@ | Jmmm g (2 (76) Front Hub

: should be assembled in the

(L) (TSE-6)
This left side knuckle arm

: same way as the right
" side counter part,

INSTALLATION OF FRONT SUSPENSION ARM\ @ Front Stabilizer End
IFix the part @ reversely
ide,

/ 2 (TSE—6)
on the left s %\ d00) 4.8 ¢ Ball

S{EE]' Sh}aflzs (A) (TSE=8)
ilver)... ([:_ﬁ_ )E Ring (E3) (Black)
| ) (TSE-1)
i M3 Pillow Ball (Silver)

:

Q4 Sus. Shafts (C) (Silver)...2

M3 Pillow Balls (Silver)

(TSE-T7)

E Ring (E2.5)

Tighten it all the @{TEE-E}
way and loosen it

one turn. - o~
S /[RIGHT] &

Screws.. .2

Ball End (L) (TSE-7)

T00>4.8 ¢ Balls...2 “\\\
© O N &
(29 E Rings (E2.5) (Silver)..§ 2 ’E
@ P : ,-"-_rﬁ;‘* - *% |
/ﬁ i} lrﬁstall htheh arm EE%I}HE
E Rj E3) (Black)...2 ¢ : _
ings (E3) (Black) X baII-F;ghule.E TSR 1)
@ * , Sus, Shaft
(C)
(87 Sus. Shaft (A) (Silver) (TSE—-7) (TSE=1)
INSTﬂLLATION OF FRONT UPPER ROD 58 ¢ Ball (Silver) (TSE—7)
Upper Rod (TSE-T7) i)
(2 5.8 ¢ Ball (Black)
M2.6x12 Bind Screws...2 (TSE-4) —0O 2 M Z__:]
|I=mu-.mm'.:ﬁ1mu:umu: Slep l _ éi}_% il (Actual Size) }
V12 Flat Head ik A sbout S5mm |

- M2.6x12 Bind Screw
M:15TP Flat Head -
Screws,..2 SIEP 2

M2,6 Nuts,..4

(2 5.8 ¢ Balls (Black)...2

Ball Ends (L)..4

S0 LT AT

|M _________ right (two each right and
G peepacHeLY Black _color should come inside,

M3x12 Flat Head

Screw

Silver Color

Ny
'l\
? Fix this

axle [first,

© O

D.8B ¢ Balls
(Silver)...2

TP Flat Head Screw

—_0 — No.

3136H



[E]INSTALLATION OF REAR HUB

, Rear Wheel Shaft
@ 5 ¢ x10 Bearing @ (Blister B)

@ 5 ¢ x10 Bearings...4 “3“57
E Step ll /

[RIGHT] /£

Fix the screw into
MB Pillow Ball <«the most outer hole,
(Silver) (TSE-7)
Tighten it as much
as you can and turn
it back for one turn,

oy M '
é) (Sai]1.,?'»:&[:!%,::imjmzir Bl Rear Hub (R) Sus, Shaft (B)

@ Sus, Shaft (Silver),..2

(Black) (TSE-7)

@M (TSE-6)

@BE Rings (E25)...2 [LEFT]

5

Rear Suspension Arm (TSE-8)

Rear Hub (L) (TSE-6) @—(1D) Stabilizer Pillow Ball (TSE—8)

INSTALLATION OF REAR
SUSPENSION ARM

[RIGHT]

it

M3x10 TP Bind Screws...2

=iy oy

Tighten these
two screws
lastly,

> ' N
Fix the arm after >

loosen two flat—head
screws with rear

@29 E Rings (E2.5)..4 suspension pivot,

6D

@ Sus, Shafts (D) (Silver)...2

@ Rear Sus, Plate

A
1'- (TSE-5) iy
[LEFT] ﬁu‘h\‘i‘@
M3x10 TP Bind Screw \ @ Sz Shalt (D)
INSTALLATION OF REAR UPPER ROD ©—01)5.8 ¢ Ball (Silver) (TSE-7)
@ l#g;r l_}!i:-d i) P e 4
- )0 "
@ isEy \Hleckl @ 3 - e

(Actual Size)
about 58.5mm

M2.6x12 Bind Screws,?2

Step 1 + il
G:m Drive ball—ends into upper@f)\

rod as shown at right (two Ball End (L) (TSE-7
M3x10 Bind Screws..2 each right and left respectively) 9 ) (}

M2,6x12 TP Bind Screw
M2.6 Nuts...4

(9 5.8 ¢ Balls (Black)..2

© O

@) 5.8 ¢ Balls (Silver)...2

@ [ ) M3x10 ~ _ A
©2) Ball Ends (L)...4 Bind Screw 2@ = :

Uppnr nclS...E

M2.6 Nut

13001 L 0

@ Stabilizer Link

(TSE—8)

@ Swing Shaft (TSE-4)
(Fix this axle first,

No.3136H



Cut away the unnecessary with

ASSEMBLY OF SERVO SAVER . Step 2 a_pair of clicks,
Servo ; @ @&%‘@ Servo
: S D
Step 1 LSS -6

Cut off the shaded area so that the :

llllllllllll
lllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllll

ball end should measure 19 mm ]ﬂng_§
M2.6x6 Bind Screw...1 19-:—' :

M2.6x6 Bind Screw

(Im / o 80) Servo Saver (A) (TSE-6)
2.6 ¢ Washers (Black) Servo Saver (B) (TSE-6)

weid

- @3 @ Ball Nut (TSE-4) %\ @
©@ {

©) M2.6 Pillow Balls
(Black)..2

©

@ Ball Ends (S)...2

O ==

@27DM2 Shsaft...1 Ball End (S) (TSE-7)

Open the split
with a small
screwdriver

and fit it,

: (@ Ball Nut (TSE-4)

@D M2 Shaft

(TSE—1)

2,6 ¢ Washer
(Black)

@0 M2.6 Pillow Ball

(Actual Size) (Black) (TSE-7)

about 38mm

INSTALLATION OF SERVO SAVER
(3DE Ring (E4)

(TSE-1)

Servo Saver

Collar (TSE—6)

5.;:. Shim

(TSE—1)

Servo Saver

Collars,..2

©

d26)5 ¢ Shims...2

If there is oo
much slackness,
put a shim 20,

[y

_ 4 If there is too
much slackness,
put a shim (2B Install the servo saver

v under the belt as shown

in the drawing above,

m]INSTﬁLLATION OF TIE ROD

62) Ball Ends (L)..4 €2) Ball End (L) (TSE-7)

Step 1

Drove ball—ends into
tie—rod as shown
below two each
right and left
respectively)

o2

(Actual Size)
about 73mm

—11= No.3136H



FULLING THE SHOCK OIL

SQUE‘EE‘E spring‘ put Sp”ng Stﬂppﬂr {B) Put off spring and
Slep I off spring stopper. Step 2 shock top cap.

[Disassemble the Shocks] Squeeze it, <o—
™ /X ‘“‘?\? X
D i)

Disassemble the 4 shocks > _
as shown at right, ’é,) )\“?\ f—-;h“\
=) ) )=

[Adjustment of Shock Absorbing
Power]

Be diversiflying the effectiveness
of the shock, you can give some

e

e

))Liﬁ

Front Adjustable Shock (Blister Ag
Rear Adjustable Shock (Blister A

Slep3 S[ep4 S[eps Compress the spring range of running characteristics
[Fulling the Oil] in order to put the to your model car,

: spring stopper (B).
Pull down piston @

full the cylinder} In the end, tighten

gradugly L ]
’ i the oil will not . you can
( P @ %'111‘%%1{—%] leak out, RqueEse: b ; vary the shock
tension,
C Try not to leave : I
Full the any air bubble in {} Spring Stopper (B) 3
cylinder the oil, S Valve
to slightly
above the It become
brim, softer., -5 Harder
Move piston down ! L]
slowly and take

Hold the shock
O end and turn the
spring stopper (B).

air out,

Put the hexagonal points
together,

INSTALLATION OF SHOCK

[FRONT]

€5 Shock Collar (TSE—2)

M3 Nylon Nuts...4
Tighten this screw temporarily,

[@ since the upper part of the
| shock will be unfastened for

(29 Shock Collars...4 a short time in the step 28,

M3 Nylon Nut G
{Bmm & i .
thick}@

No.3136H



INSTALLATION OF MOTOR CORD NG JS—
(® Le Mans 240ST Motor @B Motor Cleaner  the motor leads will go

(Blister B) (TSE—8) g:rﬂugh.
o
Place the motor L7
Step i with the label Slep 2 W/ 4'35} Apply contact cement
facing this_z== ¢ a—along the shaded
— edge and fix it
7 / inside of the cover,

Rout the lead
wire through

@ Motor Cover
this hole,

(TSE-8)

Cut it out as shown
before fitting it,

Arrange the motor cords
out of these holes,

How TO CHECK RADIO SYSTEM *Operate the radio units in ARE AL LA LM RATIOE

numerical order, A two channel radio is

eExtend composed of things like a
the i = %’ apf transmitter, receiver, servos,
antenna, \ S = g and battery
Speed Control Servo 7 A | 0 ,
Turn on I-g = / \ ) r[ﬂ \ * Transmilter+- |t js in effect a control box. Signal waves are
the 5 . | 5T & transmitted through an antenna according to the
switch f.-' o stick movements.
\ = / *Receiver ..... Receives the signals from the transmitter and send
Turn on Servo *SerVo eunns, They really move the control mechanism of a

Switch / Sleering them to the servos,
¥ |'.|'I.

- Receiver od ‘ ' '

Z” : ) model car in accordance with the signals from

) I "' the EWItEh.(/ the receiver, .

/ ; n.:'- : | *Antenna ..... An antenna on the transmitter sends signals, and
O

k__ Turning the control\{- one on the receiver accepts them. They should

auses_motor work\ ) ) b Juy sxishced,
“'--:-_‘_ y *Trim Lever... They will adjust the neutral ition of servos,
- - i : ) thus regulate the steering and advancing controls
— = - a— nely,
e . (_0 Extend the
o~ o antenna
\ S :- === *Battery ------ L}JL[I can tell the amount of electricily in a
_SEI'. Wi wvae [.-- { . _ N ‘leﬂ Rotary Control Meter ttery and how the signals are emitted.
in neutral position, == - 0
e N 24
\~ IR"- : f\EUtrﬂ_l position= - 0 i *Servo --=se-- They are inlermediate devices on the servos to
_ e, controls work, see e (W Horns activate the controls, There are several (ypes
: N Ppage 16, o in shape. They should be selected depending
LR 5 upon the usage,
x
“':kq;.__. When_swilch on the radio..
Get the switches in order from transmiller to receiver,

Resistor

| P RS [Motor Test]
Battery = When connectingo
., keep the control in
neutral position,

INSTALLATION OF STEERING ROD

When swilch off the radio..
In order from receiver to transmitter.

M3x10
TP Bind Screws. .2 S'ep l

@m Connect the control
rod to the hole

3 ¢ Washers,..2 13mm away from

the center,
@ oo ;

©3 Ball End (S)..1

m 13mm

L
llllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllll

Which the
direction, place
the hollow this
way,

!

M3x10
TP Bind Screw

Ball End (S) (TSE—7
Step 2

Steering Rod
(TSE-7) :

Use the screw
provided with your

:  radio units, !
: Servo Horn

Screw the ball—end once halfway
of thread. Adjust the position in
step 24,

—13— No.3136H



INSTALLATION OF STEERING TIE ROD Adjustment B Set the adjustment A and B so that

Adjustment A

You can adjust length of
control rod by turning
the ball end in or out,

You can move mounting position the servo will be mounted as shown
of the servo within the length in the drawing.
of the installing oval hole,

@1 - /
N - f‘e Servu Stay Spacer
‘ %

M2,6x6 :
TP Bind Screw...] 4 N Y N (TSE—6)
Y } e Neutral
M3x10 86) Antenna_Post
TP Bind Screws,.2 ﬁF" (TSE-6)
Serw:- Stay =
Spacers,..2 ‘ aarS
© .
__I [
of W
E o
]
5 o ©
M2.6x6 The servo horn is kept
M3x10 TP Bind Screw TP Bind Screw in nuetral,
INSTALLATION OF UPPER DECK ——
Step 1
M2.6x6
TP Bind Screws...2
(o
M3x6 TP Bind Screw chﬁ‘f (67) Switch Holder
] Switch Plate (TSE-6)
Q;;;; Use th ided
: c € sCréw proviae
M3x6 Bind Screws...2 with your radio units, —" &

=

M3x6 TP Flat Head
Screw...1

Md4x12 Bind Screws...2

Md4x12
Bind Screw

No.31368H

2.6x6 TP Bind Screw

{02 Upper Deck (TSE-8)

M3x6 Bind Screw

M3x6 TP Bind Screw

M3x6 TP Flat Head Screw

«deck between
%" the belts,

Enlarge the hole 0,5mm
rearward. =

_{ﬁdjustment of Toothed Belt Tention] @ ) . t
I'he toothed belt should be engaged with a little
harder tension, But if you find it too tight, o

enlarge the installing holes on the upper deck
wilth a file and bolt down the frames with

M4x12 binding screws as you are pushing the ©
front gearbox from the front to the rear, (@)




INSTALLATION OF BELT COVER (B) (C)
Cut of the shaded area along @ Belt Co

with the cutout line,
Eelt Cover (TSE-8
(C) (TSE-8)

Step 1

M2.6x4 Bind Screws...dﬂ]m

M2,6x6 Bind Screws._.tlﬂ:m

2.6 ¢ Washers...4 @

Step 3

After installing the

belt cover, apply

screw locking & S

M2.,6 Nuts,.4 .
compound along the

obliquely lined &
edges (both sides) %
as done in step 8,

[[Installation of Belt Cover
(C)

Upper Deck
o |

-

S e e e mm mr aa.

Insert 105 under

M2.6x6 Bind Screw

Cutout Line

B I

ter installing
apply screw
ocking, 7
compound,

[Rear View]

5 r.‘.
b
o

2.6 ¢ Washer (Black)
M2.6x4 Bind Screw

{Insidﬁ'x

—) g
—

e#' :;.-'5'.'-"'-"-
o
Rubber Cover
(TSE-2)

", _Insert the

_flange under

w the switch,

-
1)

T

e

the outlet part of the
gearbox,)

Nut

&

screw locking compound

the upper deck \ :-
from the side, and [__© o = Belt Cover :
lrgm, e side, and (o s { | o OF { |} erew tocking compound
OTiis wiea will icortast M2 @ . _J‘ prevents dusts from entering
= O b Put. a little amount ofy through the belt cover and

the chassis,

to these four nuts,

CHECKING THE BELT COVER

Dust is apt enter through a gap, no matter how
small it is, along the seam of the belt cover.
The dust may cause such troubles as damaging
the belt or the gear teeth or a failure in power
transmission, Check again to see if the seam and
a thread are filled with locking agent completely,

INSTALLATION OF MOTOR

M3x4 Round head

Screws,,.2 Once remove the

upper part of =
the shock,

M3x10 Bind Screws..2

M3x3 Set Screw,.l
i)

@Hex Key (1.5mm)
(TSE-1)

M3x3 Set Screw

Approx,.13mm

-

Set the setscrew to
the flat on the shaft,

After installing (08, fix the
before,

Slep 2 shock as it was

Cut off the
striped area
bofore fixing

[Adjustment of
Eﬂfﬁklaﬁh]‘-'""-._

5 1 <M3x10 |
Bind Screw
[ : Loosen the two screws @n\\
® Pinion Gear (20T) marked with§) , and* move
(Blister A) the gear @ tlo foward :
d for the adjustment .
el rearwar i ! M3xd
59 : Round Head Screw Gear Cover

(TSE-8)

No. 3136H



mINSTALLATION OF SPEED CONTROL AND RESISTOR Step 2 ——a
M3 Nut E-a'é:ﬁ
M2x8 TP Screw...] Rotary Gl Ny ——
Control ?" O Q0
(Jnmme> (Blister B) N , =y
M3x6 Bind Screw,..l @ ek Bk G . N
1eat Sin o o
(TSE—5) N !-‘ . /ﬂ’ ~_ e
M3x10 Round Head Screw 7 W . .., F — e N \ M3x6
il \"‘("u “e N \Vo | Bind Screw
0D 4.8 M3 N Resistur’a 2 "~
Qs i v ﬁ{ﬁﬂ 7 158
— ’ -
@0 — L e (z
@9 Heat Sink Collar...1 —q0D 4.8 ¢ Ball K&

Heat Sink (B)
(TSE—-5)

(TSE-T)
M2Zx8 TP Round Head Scr

© [

D

M3x10
Round Head Screw

INSTALLATION OF SPEED CONTROL SERVO
Servo Stay (TSE-6) Step2

M3x10 TP Bind

Screws,..4 Be careful
about the
ﬂ]ﬂiﬁﬁﬂ:ﬂ ~direction,

3 ¢ Washers,,.2

©

This servo spacer
will not used when
a small servo is

mounted,

Step 1 O
Trimming of servo horn, @ %grrsﬂufg_Sﬁgacer

Enlarge this hole so that
the control rod can be fitted

easily in the next step, . 3 ¢ Washer

O

Step 3

M3x10 TP Bind Screw

/ M3x10
0o TP Bind Screw
Servo Horn
15mm Use the screw provided with

your radio units,

“g"@ (93) Ball End (S) (TSE-7)

Screw in the ball end just halfway,

llllllllll

©3 Ball End (S)..1

Adjust@ and@ so that the relationship
among the components will be
arranged as shown below,

=3

The lines should be aligned in
the neutral position,

-4,%:'_,

Plug in red to red and @ = Red
Stelj 2 white to black, - Wit Pass cord

through the
cord,

J,--:P"f Top of View

If a point on the
control rod as

indicated with an
rrow should hit
the nut when the

Side -:;fl View

O

Within the limit- of the

o spoed controller is
AR put to the fastest
Black " o s?eef bﬂéthde l.';'rd
4 step), ben e
) ’.ﬂ I [ A -@ V/ NE”tFﬂh Eﬁ?éﬁnﬁ?fmih
- (ﬁ'q _. b 4 with an arrow in
=y #\v/ 0° - the drawing
: , AL (D | Sbelow,
[Adjustment @] s TS {
4

oval hole, the servo can

You can make
it shc:-rI:E_r,

®

and fro, _ —_—— “You can make
— it longer o=

9
E
: Adjuslmml@

By turning in the ball end in
or out, you can adjust the length
of the control rod,

L I Y ——— 1

rrrrrrrrrrr

IF

Low

Midium

MOVEMENT OF THE
SPEED CONTROLLER

- -

Ha-:':k ward

AN

No.3136H




INSTALLATION OF RECEIVER

Step 2 Receiver SIep 3

Plug in the Plug in the BEC
connectors,

connector,

Step 1
[Cutting Double Sided

Tape]
Q0D Double Sided Tape
(TSE-8)
10mm

After fixing 20

in position, draw
out the antenna J1_

Actual wire -
Size g

.r’mten na |
2 pcs.| 40mm Pipe

(TSE-8)

Fasten it firmly
and cut off the
excessive part at
this point,

Clean the underside of the
receiver and the shaded
portions, and affix

Pass the antenna QIf you have any difficculty to
through the pipe pass the antenna wire through,
' swing the antenna holder as

necessary,

m INSTALLATION OF WING STAY  xAll the parts, except screws, used in this step
are packed in (OPM-6),

M2.6x12 TP Bind

Screws,..4
ﬂ:mm @Winz Stay (A) (R)
Wi t :
M3x30 Bind Screws...2 @Wing@staymjiiia? (B) M2.6x12 TP Bind Screw

[Cutting Stability Stopper]
Cut off the shaded portion
which wing stay or screw's
tops contact with,

(72 Wing Stay (B)

Wing Stay (A) (L)~ ‘

T TR AT

M2.6x12 ¥
TP Bind Screw

M3x30 Hindx

Use the
bottom hole,

m ASSEMBLY OF TIRE AND WHEEL
[Side of View]

Fix the tire in such a way
that the molded description

will face toward the outside, A,
]
% .
3 Check to see if all edges and b~

rims have fitted completely and =l [
apply cyanoacrylate adhesive
along the fitting seams,
Instant Glue
Instant Glue
’\ L5

il

Tire
(Others)

] 7= No.3136H



Be careful about
orientation, the bigger
hole should be inside,

EE INSTALLATION OF TIRE

Align the
hexagonal points,

=

i)
@295 ¢ Shim (TSE—1)
If there is too much

slackness, put a shim (2

@Drive Washer (Blister A)

. e Align the
@5'35 Shim (TSE-1) hexagonal points,
If there is too_much slackness
put a shim

@Drive Washer (Blister A)
M4 Nylon Nuts,. .4

8
(29 5¢ Shims..4

If there is too
much slackness
pult a shim
D

M4 N}rlﬂp Nut

M4 Nylon Nut

CUTTING OF BODY AND WING
Cut off a portion of the body if

The opening is for ICVI:IS!-_!Q No,1829

s g iy

The opening is the heat sink comes to be, // I{%SEE::IHHE the wing, These special Lexan Scissors

for installing—y =" N make trimming bodies a breeze

the budy;g_/ ? Bn{]}r (Others) Q3D Wing and the sander comes in handle
= — *x.(others) for finishing the rough edges,

DS

Cut Line

|_The opening is
/ for installing

the body,
_ Sander
ut Line
Antenna Hole (5 ¢) ® Finish teh cut line with sander,
PAINTING W
: asSHO
First, wash the body to remove any oil or dirt, ) ;rMir:rc:-n Line Téi:;é-i

Rinse thoroughly, Paint the inside of the body. :
+ No,1841,..1.0 mm

You can obtain a color scheme by masking a
portion with tape then remove the tape :No,1842..1.6mm
and painting, : No,I1843,,.2.5mm '
Apply the lightest color last, ) E
Color E

White, Red 5

Yellow, Green
Blue & Black

---------------------------

| Polica Color No.2230 3] [ﬂl |
- e

{ White,Red, Yellow,
: Green Blue,Skyblue,

Orange,Black,Violet, :
i F.Pink, Yellow Green, y

r- TEEESEEEEEREw

oE
5
&

Make the windows with the
micron tape and paint the + I".Orange, :
body in any color you lKe, feeeeeeeeemomoeeeceeeeanneend

No.3136H 18—



m APPLY DECALS

[Hints for Applying Decals]

e Cut off the decals along the cutout line with scissors. ©

¢ Do not apply it abruptly, Convince yourself of the posi—
tion by trying the decals with the backing paper on,

® Be careful not to have air bubbles left. Try to
smooth out the decal’'s surface
from the center to the periphery,
(Particularly be cautious with
a large decal.)

KKYOSHO

ok ) il T e S

Select a high performance NiCd
battery pack which is powerful
enough to drive a model buggy
car vigorously, Kyosho offers the
7.2V Sprint Battery SCR which
is prepared for the buggy car
specially,

| |2V SPRNTS R
%iu :n:;.! :'-#_E hqlrﬂluﬂ |

When vou have your car stored or

not running, keep the battery pack

dismounted,

NiCd* Battery

T a0nm (Not included)
~-~_.After fastening it, cut off When you like to undo it,
***""strap at a point 30mm from  push this lobe,
the clasp, -
"1X
Jj] INSTALLATION OF BODY AND WING mef@t
surface
downward,

@ Wing @~~~ r v > >S9 >0 __Sleac==- ‘
Washer..2 ((({ mM—mete o 0 BI04 N eme—m——s
@3DWing Pins...2
@/\\/ ——

®Subject to changing without notice,
@ Reprinting prohibitte,

No.3136H



GUIDE FOR CHARACTERIZING "TURBO OPTIMA MID SE" (1)

[Adjustment of Ball Differential Gear After Assembly] . [Basic Setting]

The ball differential was adjusted before installing it into the i Place the model car on a flat surface, and keep the car with the

gearbox in step 3 on page 5. Now check to see if the cap screw : : :
s tightened properly by the following ways. First remove the | maximum body clearance, and adjust length of the front and rear

upper rods so that the wheels stand at a right angle to the

(R 1]

gear cover, and put a small piece of sponge or cardboard paper : ground
between the main gear and the pinion gear in order to lock the : :
ear, :
% Be careful that, depending upon : :
h the front or rear differential gear, ! Jrangle
the place to put the pawl is : /
different, :
The following drawings from 2 to O
4, are showing the way for the

front differential gear, but apply 7

the same way to the rear one, Upper Rod

Pinion Gear : ® By adjusting the upper rod shorter, you will have a trait of
: negative camber, With negative camber adjustment on the

use a piece of sponge or thick : front wheels, you will have sharper steering tendency, while

paper when testing the front on the rear wheel, the gripping power becomes higher,

differential gear,

; Negative
.Camber
Thiis Is the place to put a pawl for the rear differential .
adjustment :
. o @@ o
T f =~ Upper Rod
Lift up the model |, PPEr. KO :
by holding the wheels, ;

with both hands, : @ By lengthening the upper rod, positive camber adjustment is
] gained. With positive camber on the front wheels, you will
have a trait of under steering, while on the rear wheels you

will have the car with over steering traits,

* Excessive positive camber adjustment may make the swing
shaft dislocated.

Check the rear
differential with

battery pack =
mounted,

s Positive
I..Camber

3 Swing up the model sluwl;z by holding the rear wheels, If it
will not go more than 45° , the model is adjusted in the
best condition,

[Correlation between the Position of Front Upper Rod and
Camber Angle]

The installing points A,B, and C on the front shock stay for
the upper rod correspond to A'B' and C' which are the
maximum camber angle p ,

when the front sus— E’E A’ The various lengths
pension arms swing down l of the upper rod,

to the lowest position, - -
% r

A : 58mm

B:61 mm

C:55 mm
Adjust the length of the
upper rod depending upon
the installing point,

LA L A S LA AR R 2 L2 L b R A b .l

g
-1oe-
— il

- ==

—

O—===

Triangle

The point C is a

4 ¢ normal position, _E‘iE“
4 [f it goes up more than 45° , it would show excessive : 1/-1 r—-\f \
tightening of the cap screw. If less than 45° , it would : o

require to tighten it more, In such cases, remove the binding : [Correlation between installing position of the Rear,” Upper Rod
screw which fastens the rear hub, and adjust it as shown and Camber Angle]
in the drawing, : The installing points A and B on the upper rod plate will
% While adjusting it using result in the positions of the rear camber angle A’ and B’
an hex key, hold the #-- when the rear suspension arms sink the most,
i

right—side wheel Rear Upper Plate
with your hand, PP
e @ e
MExID AL AT IS

i
Bind Screw\ = !;.q -

'*-:'- g
?: B¢ Take off the left—side hub only,
.., e

Be sure refit the sponge cap

aEEw

A

A :585mm
B : 54.5mm

Adjust the length of
the upper rod depend—
ing upon the installing
point,

<3 o—after the adjustment,

) ﬂ Fi o L . :
When testing the front differential, remove the battery pack from :
the model, :

the fitting point of the pawl is on the opposit from the case DE : .
a!justing the rear differential, Upon testing the steps Bland g}. I-:?fmgflggsﬁiaﬁ . e
hold the front wheels and swing the model 45° up. In Step g@in . ' 30

the case of removing the front hub, take off the M3x12 flat head: Hﬁﬁr\ﬂ \
_screw

No. 3136H —20—




GUIDE FOR CHARACTERIZING "TURBO OPTIMA MID SE”

(2)

[Adjustment of Shock Oil and Spring)

With lighter shock oil
me( With less spring tension

With heavier shock oil ;
With more spring tmﬁim)...-smwer steering response

With lighter shock oil
With less spring tension

With heavier shock oil _

)*E}uicker steering response

ant(

Rear ( )-!-Mc-re traction

Rear (

[Adjustment of Suspension Spring]
There are two ways of the adjustment.@ and@

(D Adjusting it with the
spring stopper,

- Leave the clearance
of 5mm to 10mm here,

(@) Adjusting it with the
spring spacer,

There are two
types, the 6mm
"[} and 3mm ones,

|

Loosen this screw for
the adjustment,
(Adjust the right and
left sides to the same
degree,)

[Adjustment of Car Clearance]
Adjust it with the binding screw,
(1) Adjustment of front clearance

® Installing position for lower clearance
(This is the position as shown in
the instruction,)

® For higher

clearance,.,
Use the lower
hole,

(2) Adjustment of Rear -
Clearance 4
® [nstalling position for lower clearance

e (This is the position as 4
shown in the instruction.) \{

elnstalling
position for
higher

clearance,

P

*You can adjust the car clearance as shown above depending
upon the conditions of a running course, Generally speaking,
low clearance for turf or anywhere that gives you a good
traction, and high clearance for a poor traction.

[Relation between Gear Ratio and Motor]

Pinion Gear | 15 | 16 [ 17 | 18| 19 | 20| 21| 22| 23| 24 | 25
Gear Ratio |13.04(12.22(11.50(10.87|10.29|/ 9.78 | 9.31| 8.83| 8.50 | B.15 | 7.82
Compatible SPA 240WS
Molor

Le Mans H240S8

Le Mans 2405T
Le Mans 360GOLD

LR L LR LR LR LIS EET E ]

-8

LA R L L AR LRI LE Rt Rt R a1 SRl Rt R 2

[Modification of Tire]

By changing the shape of the knobs on the tire, you can improve
the running performance of the car,

*If your car displays the quick steering response, but off the
knobs by 1,2 to 1,3 then you can make it with milder

response,
Lets the knobs
down,
Type of Amount of
Course Surface |Lowering Knob
Concrete Cut 2/3
Sandy No Cutting
Hard Dirt TracH Cut 1./3
Soft Dirt Track| No Cutting

*%In the "Option House” series, the 5031 Low Profile Tire (for
surface) and the W5032 Low Profile Tire (for soft surface)
are available,

[Maintenance of Differential Gears]

Check the part of the differential frequently when the cocked
belt is engaged. If you find any dust, remove it,

[Checking inside of rear box]

The following illustration shows the necessary parts to take off
and the steps for checking the inside of the gearbox,

Step |

Remove the screws
and E-rings
marked in red
color,

Step 2

Take off the screw and E-rings
shown in the drawing below,

Dismount the motor,
too,

Rear Gearbox (L)

Step 3
Remove the rear gearbox
(L) by turning it left as
pulling it rearward,

Pull it off
rearward,

[Adjustment of wing stay]
When assembling the wing stay (B) to the C
wing stay (A), fastening the part to the

position A will place the wing stay i:
(B) to A, B to B, and C to C; Win.
that is, the installation angle G —s ing (B)
becomes bigger in order, A-= B+ C, |0 ey
® —C
"---.,___-E

Use these holes
when vou like
to set the wing
low,

Employ these
Qpoints for setling
the wing high,

No. 3136H




R,/C Electric Car
Chassis Side

Radio Side <

Receiver
Switch

.EATTERY
® ELIMINATOR
e CIRCUITRY-BEC

To the motor

L ]
=] |[w) (=ll{=}
S:rﬂ'.; Servo @ [ Eﬂsiﬂ!ﬂyrg
: 7.2V —1200mAh " = yasHo
| NiCd Battery | |
PARTS LIST
Key # Parts Name Qty Key # Parts Name Q7'ty Key # Parts Name Q'ty [Ball Differential] Q'ty
® Main Gear 1 @ Upper Deck Post 2 @ 5¢ Ball (Silver) Ball 4 @ Diff, Shaft (B) 2
@ Center Gear 1 @ Swing Shaft 2 @ End (L) 12 ® 8 ¢ x14 Bearing 4
Toothed Belt 1 @ Rear Plate (R) ] @ Ball End (S) 4 © Pressure Plate 4
@ Main Gear Pinion 1 @ Rear Plate (L) ] ® sus, Shaft (C) 2 © Diff, Ball 20
® Drive Washer 4 &) Front Shock Stay ] @ Sus, Shaft (D) 2 ®© Diff. Ring 2
® ® Front Ball Diff, Gear 1 6D Rear Shock Stay ] @ Steering Rod 1 @® Diff, Shaft (A) 2
® @ Rear Ball Diff, Gear 1 &2 Rear Upper Plate ] @ Speed Control Rod 1 ©@ Thrust Washer 4
® (8 FFront Adjustable Shock 2 @9 Rear Sus. Plate 1 8 Tie Rod 2 ® Thrust Ball 16
® ® Rear Adjustable Shock 2 & Front Sus, Plate 1 @ Upper Rod 4 (D Tape Washer 10
@® Pinion Gear (20T) 1 (3 Gear Protector Plate (A) 1 ® 4.8 ¢ Ball 3 @ M2.6x15 Cap Screw 2
@ 4 ¢ x8 Bearing 2 & Motor Plate 1 @ Main Chassis 1 % ® Diff, Body (For Front) 1
25 ¢ x8 Bearing 2 &D Heat Sink (A) 1 @ Upper Deck 1 % © Diff, Body (For Rear) 1
©®5¢ x10 Bearing 10 @ Heat Sink (B) 1 @ Belt Cover (A) 1 %® Collar 1
@ Knuck! Arm (R) 1 &9 Pully (Yellow) 1 ® Belt Cover (B) 1 % ® Holder Ring 1
©® Knuckle Arm (L) 1 P Pully Flange (Yellow) 1 @® Belt Cover (C) 1
@® Universal Swing Shaft 2 6D 5¢ Collar (L) (Yellow) 1 W Gear Cover 1 [Adjustable Shock]
@ Rear Wheel Shaft 2 @ 5 ¢ Collar (S) (Yellow) 2 @ Double Sided Tape 1 ® Shock Top Cap 4
(® Le Mans 240ST Motor 1 €Y Battery Holder 2 @ Motor Cleaner ] ® Spring Stopper (A) 4
(® Rotary Controller ] & Servo Spacer 2 @ Motor Cover 1 © M2x8 TP Screw 4
@ Front Gearbox (R) 1 & Front Stabilizer End 2 @ Motor Cord (Red,White) e © O Ring (S) 8
@ Front Gearbox (L) 1 ® Servo Stay Spacer 2 @ Front Sus. Arm 2 ® Valve 4
@ Rear Gearbox (R) 1 €D Switch Holder 1 @ Rear Sus. Arm 2 ® Washer (S) 4
@ Rear Gearbox (L) 1 @ Rear Sus. Pivot ] @ Stabilizer Link 2 @ washer (L) 4
@ Shock Oil 1 ® Upper Deck Mount 1 @ Stabilizer Stopper 2 ® O Ring (M) 8
A @) Shock Collar 4 @ Wing Stay (A) (R) 1 @ Front Stabilizer 1 (D O Ring Spacer =
A @ Spring Spacer 4 @ Wing Stay (L) ] @ Rear Stabilizer 1 @ O Ring (L) 4
@ Silicon Grease 1 @ Wing Stay (B) 2 @ Stabilizer End Ball 2 ® Shock under Cap 4
@ Screw Lock Cement 1 9 Wing Stay Joint 2 @ Stabilizer Pillow Ball 2 @ Spring Stopper (B) 4
@ Sponge Tape 2 @ Wing Washer 2 @ Sponge Cap 2 ® Shock End 4
@ Rubber Cover 1 @® Bumper 1 @ Antenna pipe 1 ¥ (N) Rubber Cap (Thicker,For Front) 2
@) One Touch Tape 2 @® Front Hub (R) 1 @ NiCd Strap 2 % (© Rubber Cap (Thinner,For Rear) 2
@ Strap (S) 2 @ Front Hub (L) ] @ Body ] % @® ) Cilinder (Shorter, For Front) 2
@& Condenser 1 @ Rear Hub (R) 1 @ Wing 1 %@ Cilinder (Longer, For Rear) 2
@ Wheel 4 @ Rear Hub (L) ] @ Tire 4 % (® Main Piston (Shorter, For Front) 2
@ Saver Shaft 2 @ Servo Saver (A) 1 @ Decal 1 *@ Main Piston (Longer,For Rear) 2
@ Main Gear Shaft 1 @ Servo Saver (B) 1 @ 5 ¢ Shim 8 *@.EWinE (Shorter, For Front) 2
& Gear Protector Plate (B) ! € Servo Saver (C) 1 @ M2 Shaft 2 %@ Spring (Longer, For Rear) 2
@ Gear Protector Collar 1 8 Servo Saver (D) 1 @ © Ring (E2.5) 13 () Sub. Piston (Shorter, For Front) 2
& Center Gear Shaft 1 8 Servo Saver Collar 2 @ E Ring (E3) (Black) 3 @@ Sub Piston (Longer,For Rear) 2
@ Gear protector Washer 2 @& Servo Stay 4 ® L Ring (E4) 5 Mark @ assembling finished.
© king Pir ¢ ® Antenna os | @ Ving Pi 2 A purte Aot Sk e
@58 ¢ Ball (Black) 4 @D Sus. Shaft (A) (Silver) 2 @ Body Pin 2 Mark A contains two pieces
@ 2 ¢ x11 Pin 2 @ Sus. Shaft (B) (Black) 2 @ Hex Key (1.5mm) 1 of different thickness,
@ Heat Sink Collar 1 ®» M3 Pillow Ball (Silver) 4 @ Hex Key (2mm) 1
@ Ball Nut 3 @ M2.6 Pillow Ball (Black) 4 @ Wave Washer 3

No. 3136H —22—



PURCHASING PARTS FOR YOUR KIT

part within the manual, Then consult our parts pack guide
kit. All of the part sidentified by key number are usually below, When referring to the parts you need, always use the
not available singularly, but we offer these parts in covenient Parts Pack Number, For instance, if you need a King Pin
parts "packs” which can be purchased separately. To figure out (Key # 41) ask your dealer for Kyosho Parts Pack OT—4

You can purchase replacement and optional parts for your

which parts pack you need, find the key number for that (King Pin),
NO. PART NAME KEY NO, & Q'TY NO. PART NAME KEY NO. & Q'TY
OT—-4 King Pin 41x4 1902 5 ¢ x8 Bearing 12x2
OT-6 Swing Shaft 47x2 1903 4 ¢ x8 Bearing 11x2
OT-16 Knuckle Arm 14,15x1 1911 8 ¢ x14 Bearing Ball Diff, Bx2
OT-18 Rear Shaft 17x2 SC—40 Motor Cover 109x1
OT-19 Drive Washer 5x4 SC—89 Tie Rod 98x2 90,92x4
OT-31 M3 Pillow Ball 89x10 EF —37 Strap S 32x6
OT-32 5.8 ¢ Ball 91x10 EF -39 NiCd Strap 121x6
OT-33 Ball Nut M2.6 45x10 EP—-22 Hook Pin 131x54
OT-—35 Upper Rod Set 92x8 93,94x4 UM-14 Servo Saver Set 80,81,82,83,86x1 B4x2 85x4
OT-36 M2.6 Pillow Ball 90x10 SD-79 Antenna Pipe 120x5
OT-38 Silicone Grease 27x2 KC-20 E Ring (E—4) 130x4
OT-39 E Ring (2.5) 128x10 CB-172 E Ring (E-—3) 129x4
OT-—45 Rear Hub 78,79x1 OPTIONAL PARTS
OT-55 Front Hub 76,77x1 OT-—47 Front Hub Set Low Caster Type
OT-—66 Low Profile Tire 124x2 OT —-67 Low Profile Wheel 3 pcs, Type x 2
OT-69 Sus Arm Set 111,112x2 OT-90 Low Profile Wheel One pcs. Type x4
OT-172 Heat sink for Resistor | 44,57,58x1 EF-103 | Racing Wire 4 ¢ Silicone Cord
OT-73 Motor Cleaner Set 56x1 108x2 LM~-15 | Motor Cooling Plate For Le Mans Motor
OT-79 Motor Cord 110x2 RK—15 Low Profile Tire (Rear) x2
OT -84 Gear Box 20,21,22,23x1 1863 Sponcor Sticker Decal Sponsor Mark
OT-85 Spur Gear 1,2x1 1872 Sponge Tire B For Low Profile Wheel
OT-86 Counter Gear 4x1 1883 Frontier Hobby Qil 30cc
OT—87 Gear Shaft Set 36,39x1 43,127x2 . _ Viscosity 100sc,200scx1
OT —88 Protector Set 37,38,56x1 40x2 135x6 a5 anicon. Gl &5) (Same as 19518)
OT-—89 Cogged Belt 3x1 _ - . Viscosity 300sc,400scx1
OT-92 Upper Deck 46x2 102x1 kap Sticon: Oi: - (M) (Same as 1951M)
OT-93 Bumper 7ox1 _ . _ Viscosity 500sc,600scx1
OT-95 | Plate set 48,53,54x1 S olioun Ol 29 (Same as 1951H)
OT-97 Sus, Shaft Set 87,88,94,95x2 1990 Regulator For Receiver
OT-—98 Battery Holder Set 67,68,69x1 63,64,65,66x2 1951 Shock Oil Set (S.M.H) | Soft, Medium, Hard
OT-99 Wing Stay Set 70,71x1 72,73x2 T74x4 W5001 Pressure Qil Shock (S) | 12 ¢
OT—100 | Collar Set 59,60,61x1 62x2 W5002 Pressure Qil Shock (L) | 2 ¢
OT-101 | 5.8 ¢ Ball (Black) 42x10 W5005 Special Rod Set One Touch Adjustable
OT—=102 | Belt Cover Set 103,104,105,106x1 W5021 Low Profile Wheel Rear, Silver x2
OT-103 | Tape Set 29,31x2 30x1 Wo022 Narrow Wheel Silverx2
OT—=105 | Rod Set 96,97x1 W5031 Low Profile Tire Hard | Hard Dirt (Rear)
OT—-106 | Body 122x1 w5032 Low Profile Tire Soft | Soft Dirt (Rear)
OT-=107 | Wing 123x1 W5033 Narrow Tire Pin Type | Soft Dirt (Front)
OT—=113 | Wheel (Silver) 34x4 W5034 Narrow Tire Hard Dirt (Front)
OT—114 | Rear Plate L . 49x1 W5085 Hard Pinion Gear 15T
OT—=115 | Decal 125x1 Wa086 i 16T
OT—116 | Screw Set screw, Nut, Wrench W5087 i 17T
OTW-—1 | Stabilizer Set 100,113,114,117,118x2 115,116x] W5088 = 18T
OTW-—2 | Special Shock Stay 50,51,62x1 W5089 " 19T
OTW -3 | Special Chassis 35x2 101x1 W5090 i 20T
WO107 Ball Diff, (Front) 1 set \WWa091 " 21T
W0108 Ball Diff, (Rear) l set \Woa092 " 22T
w5003 Adjustable Shock (S) | 1 set \W5093 = 23T
W35004 Adjustable Shock (L) | 1 set W5094 " 24T
Wa061 Universal Swing Shaft | 16,126x2 \WaD95 " 25T
1817 Rotary Controller 19x1 Ball Diff, Gear
1840 Both Side Tape 107x1 LU 2t Shaft Plate Set Ak MLNXL, (e
1878 ScrewLockingCompound | 28x2 Ball Diflf, Gear
1889 Body Pin 132x5 WBD=Z 1 pal et D1z Gx2 110 Ix]
1901 5 ¢ x10 Bearing 13x2 WBD-3 | Ball Diff, Gear K,.Lx1 Ex2

— 023 —

NO,3136H TURBO OPTIMA MID SE




PRINTED IN JAPAN

AFCF 2T



